
 

 

 

 

 

 

 

 

 

 

 

 

 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER NO. R5-2005-0160 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CLAYTON REGENCY LLC 
CLAYTON REGENCY MOBILE HOME PARK 

CONTRA COSTA COUNTY 

The California Regional Water Quality Control Board, Central Valley Region (hereafter Board), finds 
that: 

1. Clayton Regency LLC (hereafter Discharger) submitted a Report of Waste Discharge (RWD), 
dated 12 September 2003, for modifications to the existing domestic wastewater treatment 
facility at Clayton Regency Mobile Home Park in southeastern Contra Costa County.  Additional 
information was submitted on 26 November 2003, and 9 April, 14 April, and 24 August 2004. 
The Discharger owns and operates the facility. 

2. The facility is on Assessor’s Parcel Numbers 007-191-004, -003, and -002 at 16711 Marsh Creek 
Road in Section 31, T1N, R2E, MDB&M, as shown on Attachment A, which is attached hereto 
and made part of this Order by reference. 

3. Waste Discharge Requirements Order No. 5-00-035, adopted by the Board on 26 January 2000, 
prescribes requirements for treatment and disposal of up to 57,000 gallons per day (gpd) of 
domestic wastewater generated at Clayton Regency Mobile Home Park.  This Order is no longer 
adequate because the Discharger has constructed a new wastewater treatment and disposal 
system to comply with a Cleanup and Abatement Order issued by the Executive Officer. 

Existing Facility 

4. The Discharger leases or rents spaces to owners of mobile homes.  The mobile home park 
comprises 192 spaces, but the occupancy rate is currently less than 70 percent of capacity and 
has been less than capacity for several years. 

5. Prior to construction of the new wastewater treatment facility, wastewater was treated in two 
20,000-gallon concrete septic tanks and disposed of in two leachfields, as shown on Attachment 
B, which is attached hereto and made part of this Order by reference. 

6. The lower leachfield covers approximately one acre along the southwest bank of Marsh Creek, 
and was constructed in about 1965 and reconstructed in the 1980s.  The leaching trenches extend 
to approximately 14 feet below the ground surface.  During construction of the new wastewater 
treatment facility in 2005, the lower leachfield trenches were found to extend further southeast 
than expected. Concrete cutoff walls were constructed to restrict flows to the previously 
undocumented area, thus reducing the leachfield’s disposal capacity. 



 
 

 

 

 
 

 
 
 
 
  

 
 

 

 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2005-0160 -2-
CLAYTON REGENCY LLC 
CLAYTON REGENCY MOBILE HOME PARK 
CONTRA COSTA COUNTY 

7. The upper leachfield covers approximately 20,000 square feet, and was constructed in 1991 to 
provide additional disposal capacity because the lower leachfield began to fail.  It is 
approximately 500 feet southwest of the creek and the trenches are shallower than those of the 
lower leachfield. Septic tank effluent is pumped to the upper leachfield by a lift station located 
near the septic tanks. 

8. Current average daily septic tank influent flows are estimated to be approximately 30,000 gpd 
during dry weather. 

9. Coarse bubble diffusers were installed in the septic tanks and lift station in September 2003.  
Based on wastewater monitoring performed since adoption of the previous Order, the RWD 
provided the following data to characterize the septic tank effluent prior to installation of the 
aeration system. 

Constituent/Parameter Typical Concentration Range 

BOD 120 to 220 mg/L 
TSS 18 to 150 mg/L 
TDS 440 to 1,100 mg/L 
PH 6.3 to 8.6 
Total nitrogen 30 to 50 mg/L 

Cleanup and Abatement Order 

10. The septic system was first constructed in the 1960s with only one leachfield.  Prior to adoption 
of the current WDRs, the facility had a history of recurring leachfield failures.  The upper 
leachfield was constructed in 1991 to provide additional capacity because the original (lower) 
leachfield began to fail. 

11. Due to a lack of local utilities, potable water was previously provided by on-site wells, which 
produced water from a saline aquifer.  The Discharger operated a reverse osmosis (RO) water 
treatment system to comply with drinking water standards for salinity constituents.  Initially, the 
RO reject brine was discharged to the septic system.  However, due to consistent leachfield 
failures, the Discharger began discharging the RO brine to a series of dry wells along the banks 
of Marsh Creek. 

12. Because of repeated leachfield failures, concerns about groundwater quality, and evidence of 
surface water impacts in Marsh Creek from the RO brine discharge, WDRs Order No. 5-01-035 
contained a schedule for technical reports to ensure that the Discharger would construct facility 
improvements to protect water quality, including eliminating the discharge of RO brine. 

13. After adoption of the revised WDRs, the Discharger failed to submit some reports, and several 
other technical and monitoring reports were deficient.  The continued discharge of RO brine and 



 
 

 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2005-0160 -3-
CLAYTON REGENCY LLC 
CLAYTON REGENCY MOBILE HOME PARK 
CONTRA COSTA COUNTY 

minimally treated wastewater to the leachfields caused degradation of groundwater and surface 
water quality as evidenced by the Discharger’s self-monitoring reports.   

14. In response to staff enforcement letters, the Discharger proposed to reconstruct the wastewater 
treatment system and obtain another water supply for the mobile home park to eliminate the need 
for the reverse osmosis system.  Therefore, on 19 November 2002, the Executive Officer issued 
Cleanup and Abatement (C&A) Order No. R5-2002-0732 requiring the Discharger to comply 
with a schedule for the proposed improvements. 

15. The Discharger has worked diligently to comply with the C&A Order and has ceased discharge 
of RO brine to the dry wells. Completion of the wastewater treatment system was delayed due to 
circumstances beyond the Discharger’s control.  As of the date of this Order, all tasks required 
under the C&A Order have been completed in a satisfactory and timely manner.  Therefore, this 
Order rescinds C&A Order No. R5-2002-0732. The Discharger no longer uses the saline water 
supply well or the reverse osmosis unit. 

Proposed Changes in the Discharge 

16. The existing septic tanks will continue to be used for partial primary treatment of domestic 
wastewater and will also serve as flow equalization tanks.  A new package treatment plant has 
been constructed to further treat the septic tank effluent using rotating biological contactors 
(RBCs), an intermediate clarifier, a denitrification chamber, a final clarifier, multimedia 
filtration, and ultraviolet (UV) disinfection.  Treated, disinfected wastewater will be conveyed to 
a 1,500-gallon pumping tank for discharge to a new subsurface disposal system or the upper 
leachfield. 

17. A new 5-foot diameter lift station has been constructed to convey septic tank effluent to the 
package plant using variable speed pumps.  The lift station is equipped with level sensors and 
float switches, and is designed to maintain a constant liquid level within the septic tanks by 
increasing and decreasing the flow rate to the package plant as needed. 

18. A licensed septage hauler will remove solids from the RBC’s primary clarifier and septic tanks 
as necessary, typically every 60 to 90 days. 

19. The Discharger will retain the services of a certified wastewater treatment plant operator to 
perform operation, maintenance, and monitoring of the system. 

20. The RWD identified four possible system failure modes and automated system responses to 
prevent wastewater overflow: 

a. Power outages will cause the system to cease operating.  During periods of power failure, 
septic tank effluent will flow to the lift station, which has an emergency overflow outlet that 
discharges by gravity to the existing lower leachfield. 

b. Influent flow rates greater that the design peak hourly flow rate will also trigger overflow to 
the lower leachfield. 



 
 

 

 
   

 

 
 
 

 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2005-0160 -4-
CLAYTON REGENCY LLC 
CLAYTON REGENCY MOBILE HOME PARK 
CONTRA COSTA COUNTY 

c. Failure of the package plant pumps or motors while the influent pumps are still in operation 
will trigger a high level alarm in the RBC tank and will automatically turn off the influent 
pumps.  This will cause septic tank effluent to flow via the lift station wet well to the lower 
leachfield. 

d. Physical blockage of the package treatment system will automatically trigger the same 
sequence of events as pump/motor failure, resulting in temporary discharge of septic tank 
effluent to the lower leachfield. 

All high water alarms will include an autodialer feature to alert the treatment plant operator of 
system failure. 

21. The package plant is designed based on full occupancy, and is capable of treating average daily 
dry weather flows of 46,000 gpd and peak month average daily flows of 52,000 gpd.  The system 
can accommodate peak hour flows of up to 110 gpm. 

22. Based on influent quality and the treatment system design, the RWD states that treated effluent 
should exhibit the following characteristics. 

Design Effluent 
Constituent/Parameter Concentration 
BOD 30 mg /L 
TSS 30 mg/L 
TDS 1,200 mg/L 
Nitrate nitrogen 10 mg/L 
pH 6.5 to 8.5 
Total coliform organisms 240 cfu/100 mL 

23. Treated and disinfected effluent will be discharged primarily to a new at-grade mound leaching 
system that has been constructed north of the mobile home park (Parcel A on Attachment B).  
The new mound system comprises approximately 50,000 square feet with 140-foot long, 10-foot 
wide mounds spaced 5 feet apart.  The Parcel A mound system will be pressure dosed, and each 
zone will be allowed to rest between applications.  The pressure-dosing system is automated and 
is designed to automatically switch the flow to the next dosing zone at a preset interval.  The 
design disposal capacity of the Parcel A mound system is 40,000 gpd as an average daily dry 
weather flow. During peak flow months, the average daily discharge to this leachfield may be as 
high as 43,200 gpd. 

24. The upper leachfield, which has a history of failure, was rehabilitated in 2002 with limited effect, 
and was rested in 2002 and part of 2003. The upper leachfield has been reconstructed as a 
pressure-dosed at-grade mound system covering 10,000 square feet with 1,000 lineal feet of 
mounds. The design capacity of the retrofitted upper leachfield mound system is 8,000 gpd as an 



 
 

 

 

 

 

 

 

 

 

 

 
 

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2005-0160 -5-
CLAYTON REGENCY LLC 
CLAYTON REGENCY MOBILE HOME PARK 
CONTRA COSTA COUNTY 

average daily dry weather flow. During peak flow months, the average daily discharge to this 
leachfield may be as high as 8,800 gpd. 

25. The lower leachfield will be used only for emergency bypass conditions, as described above.  If 
maintenance requires extended shutdown, septic tank effluent may also be temporarily diverted 
to the upper leachfield’s subsurface trenches. 

26. The effluent disposal capacity of the combined Parcel A and upper leachfields is adequate for an 
average daily flow of 48,000 gpd as an annual average.  The RWD states that additional 
subsurface disposal capacity may be gained by rehabilitating the lower leachfield. 

Site-Specific Conditions 

27. Surrounding land uses are agricultural and parkland.  The terrain is hilly, and Marsh Creek flows 
though a deeply incised channel approximately 20 feet below the level of the mobile home park. 

28. Soils at the site generally consist of approximately 10 feet of clay or sandy clay underlain by 10 
to 25 feet of coarse alluvium over sandstone bedrock.   

29. The mean annual rainfall for the vicinity of the site is approximately 13.6 inches.  